

TEST REPORT

Report No. AL2307516501ENR

Approved Date: Jul. 13, 2023

Page 1 / 10

Applicant MID OCEAN BRANDS B.V.
Address 7/F.,KINGS TOWER,111 KING LAM STREET,CHEUNG SHA WAN,KOWLOON,HONGKONG

The following submitted sample(s) was/were identified by/on behalf of the applicant as

Sample Name Wooden star puzzle in cotton pouch
Item No. MO8931
Manufacturer 112585
Country of origin CHINA
Country of destination NETHERLANDS
Age Grading 3+
Buyer MID OCEAN BRANDS B.V.

Summary

Date Received Jul. 4, 2023**Test Period** Jul. 4, 2023 to Jul. 10, 2023**Test Request** As specified by applicant, the following tests were conducted:**Conclusion**

- | | |
|--|------|
| 1. European Standard EN 71: Safety of Toys | |
| --EN 71-1:2014+A1:2018: Mechanical and physical properties(Excluding Clause 7) | PASS |
| --EN 71-2:2020: Flammability | PASS |
| -- EN 71-3:2019+A1:2021: Migration of certain elements | PASS |
| 2. Regulation(EC) No. 1907/2006 (REACH regulation), Annex XVII | |
| --Entry 43: Azocolourants and Azodyes | PASS |
| 3. Applicant's requirement | |
| --Formaldehyde release | PASS |
| --Colour fastness to rubbing | PASS |
| --Pentachlorophenol (PCP) content | PASS |

For more information about the test, please refer to the following pages

Compiled
By

He hai ying

Checked
By

Chen Junjun

Approved
By

Jiang He

Signed for and on behalf of
Shanghai Lelangtek Testing Technology Co., Ltd.

Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)

Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL2307516501ENR

Approved Date: Jul. 13, 2023

Page 2 / 10

Sample Photo(s)

Lelangtek authenticated the photo on original report only

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)

Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL2307516501ENR

Approved Date: Jul. 13, 2023

Page 3 / 10

TEST RESULT

1. European Standard EN 71: Safety of Toys

1.1 Mechanical and physical properties test

Age grade applied in testing: For age 3 years and up

Test method: EN 71-1:2014+A1:2018 Safety of toys - Part 1: Mechanical and physical properties

Clause	Test Item	Result
4	General requirements	
4.1	Material cleanliness	PASS
4.2	Assembly	N/A
4.3	Flexible plastic sheeting	N/A
4.4	Toy bags	N/A
4.5	Glass	N/A
4.6	Expanding materials	N/A
4.7	Edges	PASS
4.8	Points and metallic wires	PASS
4.9	Protruding parts	N/A
4.10	Parts moving against each other	N/A
4.11	Mouth-actuated toys and other toys intended to be put in the mouth	N/A
4.12	Balloons	N/A
4.13	Cords of toy kites and other flying toys	N/A
4.14	Enclosures	N/A
4.15	Toys intended to bear the mass of a child	N/A
4.16	Heavy immobile toys	N/A
4.17	Projectiles toys	N/A
4.18	Aquatic toys and inflatable toys	N/A
4.19	Percussion caps specifically designed for use in toys and toys using percussion caps	N/A
4.20	Acoustics	N/A
4.21	Toys containing a non-electrical heat source	N/A
4.22	Small balls	N/A
4.23	Magnets	N/A
4.24	Yo-yo balls	N/A
4.25	Toys attached to food	N/A

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)

Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL2307516501ENR

Approved Date: Jul. 13, 2023

Page 4 / 10

Clause	Test Item	Result
4.26	Toy disguise costumes	N/A
4.27	Flying toys	N/A
5	Toys intended for children under 36 months	
5.1	General requirements	N/A
5.2	Soft-filled toys and soft-filled parts of a toy	N/A
5.3	Plastic sheeting	N/A
5.4	Cords, chains and electrical cables in toys	N/A
5.5	Liquid-filled toys	N/A
5.6	Speed limitation of electrically-driven ride-on toys	N/A
5.7	Glass and porcelain	N/A
5.8	Shape and size of certain toys	N/A
5.9	Toys comprising monofilament fibres	N/A
5.10	Small balls	N/A
5.11	Play figures	N/A
5.12	Hemispheric-shaped toys	N/A
5.13	Suction cups	N/A
5.14	Straps intended to be worn fully or partially around the neck	N/A
5.15	Sledges with cords for pulling	N/A
6	Packaging	N/A
7	Warnings, markings and instructions for use	N/R

Note:

(1) N/A= Not Applicable, N/R = Not requested by applicant.

(2) According to the Toy Safety Directive 2009/48/EC requirement, additional information should be provided. These information lists as below also appears as a note within the EN 71-1:2014+A1:2018 and not the requirements of this European standard.

-Marking

The manufacturer's and importer's name, registered trade name or registered trade mark, the address and the CE-marking shall be indicated on the toy or, where that is not possible, on its packaging or in a document accompany the toy. In addition, manufacturers shall ensure that their toys bear a type, batch, serial or model number or other element allowing their identification, or where the size or nature of the toy does not allow it, that the required information is provided on the packaging or in a document accompanying the toy.

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)

Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL2307516501ENR

Approved Date: Jul. 13, 2023

Page 5 / 10

1.2 Flammability Test

Test method: EN 71-2:2020 Safety of toys - Part 2: Flammability

Clause	Requirement	Result
4.1	General requirements	PASS
4.2	Toys to be worn on the head	
4.2.2	Beards, moustaches, wigs, etc., made from hair, pile or material with similar features, which protrude 50 mm or more from the surface of the toy	N/A
4.2.3	Beards, moustaches, wigs, etc., made from hair, pile or material with similar features, which protrude less than 50 mm from the surface of the toy	N/A
4.2.4	Full or partial moulded head masks	N/A
4.2.5	Flowing elements of toys to be worn on the head	N/A
4.3	Toy disguise costumes and toys intended to be worn by a child in play	N/A
4.4	Toys intended to be entered by a child	N/A
4.5	Soft-filled toys	N/A

Note: N/A= Not Applicable.

1.3 Migration of certain elements test

Test method: EN 71-3:2019+A1:2021 Safety of toys - Part 3: Migration of certain elements

Instrument: ICP-MS, IC-ICP-MS, GC-MS

No.	Test Item	Result(mg/kg)		
		1	2	3
		Category III		
1	Aluminum (Al)	ND	ND	ND
2	Antimony (Sb)	ND	ND	ND
3	Arsenic (As)	ND	ND	ND
4	Barium (Ba)	ND	ND	ND
5	Boron (B)	ND	ND	233
6	Cadmium (Cd)	ND	ND	ND
7	Chromium (III) *1	ND	ND	ND
8	Chromium (VI) *1	ND	ND	ND
9	Cobalt (Co)	ND	ND	ND
10	Copper (Cu)	ND	ND	ND

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)

Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL2307516501ENR

Approved Date: Jul. 13, 2023

Page 6 / 10

No.	Test Item	Result(mg/kg)		
		1	2	3
		Category III		
11	Lead (Pb)	ND	ND	ND
12	Manganese (Mn)	ND	ND	ND
13	Mercury (Hg)	ND	ND	ND
14	Nickel (Ni)	ND	ND	ND
15	Selenium (Se)	ND	ND	ND
16	Strontium (Sr)	ND	ND	ND
17	Tin (Sn)*2	ND	ND	ND
18	Organic tin*2	ND	ND	ND
19	Zinc (Zn)	ND	ND	ND
--	Conclusion	PASS	PASS	PASS

Note:

(1) Toy material categories:

Category I

Compressed paint tablets, materials intended to leave a trace or similar materials in solid form appearing as such in the toy (e.g. the cores of colouring pencils, chalk, crayons); Pliable modelling materials, including modelling clays and plaster;

Category II

Liquid paints, including finger paints, varnishes, lacquers, liquid ink in pens and similar materials in liquid form appearing as such in the toy (e.g. slimes, bubble solution); Glue sticks;

Category III

Coatings of paints, varnishes, lacquers, printing inks, polymers, foams and similar coatings; Polymeric and similar materials, including laminates, whether textile reinforced or not, but excluding other textiles; Paper and paper board; Textiles, whether natural or synthetic; Glass, ceramic, metallic materials; Wood, fibre board, hard board, bone, leather and other solid materials.

No.	Test Item	Category I		Category II		Category III	
		DL	Limit	DL	Limit	DL	Limit
1	Aluminum (Al)	50	2250	50	560	50	28130
2	Antimony (Sb)	2	45	2	11.3	5	560
3	Arsenic (As)	0.1	3.8	0.1	0.9	5	47
4	Barium (Ba)	50	1500	50	375	50	18750
5	Boron (B)	50	1200	50	300	50	15000
6	Cadmium (Cd)	0.2	1.3	0.2	0.3	1	17
7	Chromium (III)	--	37.5	--	9.4	--	460

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)

Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL2307516501ENR

Approved Date: Jul. 13, 2023

Page 7 / 10

No.	Test Item	Category I		Category II		Category III	
		DL	Limit	DL	Limit	DL	Limit
8	Chromium (VI)	0.005	0.02	0.001	0.005	0.005	0.053
9	Cobalt (Co)	0.2	10.5	0.2	2.6	5	130
10	Copper (Cu)	50	622.5	50	156	50	7700
11	Lead (Pb)	0.2	2	0.2	0.5	5	23
12	Manganese (Mn)	50	1200	50	300	50	15000
13	Mercury (Hg)	0.6	7.5	0.6	1.9	5	94
14	Nickel (Ni)	5	75	5	18.8	5	930
15	Selenium (Se)	5	37.5	5	9.4	5	460
16	Strontium (Sr)	50	4500	50	1125	50	56000
17	Tin (Sn)	0.05	15000	0.05	3750	2	180000
18	Organic tin	0.05	0.9	0.05	0.2	5	12
19	Zinc (Zn)	50	3750	50	938	50	46000
--	Unit	mg/kg					

- (2) For category III toys (Scraped off) it is not always possible to obtain 100 mg of toy material. If less than 10 mg of toy material can be obtained, it is not required to analyse. From such a small amount of toy material the exposure to certain elements is considered to be negligible. If 10 mg to 100 mg of toy material is available, than the test shall be performed as if it were 100 mg of material. The migration is calculated as though 100 mg of the test portion had been used. This compensates for the low exposure to certain elements by migration from such low amounts of toy material.
- (3) *1 = The hexavalent chromium will be determined by IC-ICP-MS, if total chromium exceed the limit of hexavalent chromium or trivalent chromium. The trivalent chromium will be calculated as total chromium subtract hexavalent chromium.
- (4) *2 = According to EN 71-3:2019+A1:2021, the tin is screened by ICP-OES firstly, and then determined by ICP-MS. The data of organic tin will be determined by GC-MS and shown as tributyltin(TBT), if total tin exceed certain level of organic tin's limit. It should be noted that there are other organic tin may exist in the material as following: Methyl tin (MeT); Dimethyl tin(DMT); Butyl tin (BuT); Dibutyl tin (DBT); Tributyl tin (TBT); Tetrabutyl tin (TeBT); n-Octyl tin (MOT); Di-n-octyl tin (DOT); Di-n-propyl tin (DProT); Diphenyl tin (DPHT); Triphenyl tin (TPHT).
- (5) mg/kg=ppm=parts per million;
- (6) DL=Detection limit;
- (7) ND=Not detected, the test results are below the detection limit.

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)

Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL2307516501ENR

Approved Date: Jul. 13, 2023

Page 8 / 10

2. Regulation(EC) No. 1907/2006 (REACH regulation), Annex XVII--Entry 43: Azocolourants and Azodyes

Test method: With reference to EN ISO 14362-1:2017

Instrument: Gas Chromatography-Mass Spectrometer(GC-MS)

No.	Aromatic amines substances	CAS No.	Result(mg/kg)	Detection limit(mg/kg)
			1	
1	biphenyl-4-ylamine 4-aminobiphenyl xenylamine	92-67-1	ND	5
2	benzidine	92-87-5	ND	5
3	4-chloro-o-toluidine	95-69-2	ND	5
4	2-naphthylamine	91-59-8	ND	5
5 ^{#1}	o-aminoazotoluene 4-amino-2',3-dimethylazobenzene 4-o-tolylazo-o-toluidine	97-56-3	ND	5
6 ^{#2}	5-nitro-o-toluidine	99-55-8	ND	5
7	4-chloroaniline	106-47-8	ND	5
8	4-methoxy-m-phenylenediamine	615-05-4	ND	5
9	4,4'-methylenedianiline 4,4'-diaminodiphenylmethane	101-77-9	ND	5
10	3,3'-dichlorobenzidine 3,3'-dichlorobiphenyl-4,4'-ylenediamine	91-94-1	ND	5
11	3,3'-dimethoxybenzidine o-dianisidine	119-90-4	ND	5
12	3,3'-dimethylbenzidine 4,4'-bi-o-toluidine	119-93-7	ND	5
13	4,4'-methylenedi-o-toluidine	838-88-0	ND	5
14	6-methoxy-m-toluidine p-cresidine	120-71-8	ND	5
15	4,4'-methylene-bis-(2-chloro-aniline) 2,2'-dichloro-4,4'-methylene-dianiline	101-14-4	ND	5
16	4,4'-oxydianiline	101-80-4	ND	5
17	4,4'-thiodianiline	139-65-1	ND	5
18	o-toluidine 2-aminotoluene	95-53-4	ND	5
19	4-methyl-m-phenylenediamine	95-80-7	ND	5

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)

Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL2307516501ENR

Approved Date: Jul. 13, 2023

Page 9 / 10

No.	Aromatic amines substances	CAS No.	Result(mg/kg)	Detection limit(mg/kg)
			1	
20	2,4,5-trimethylaniline	137-17-7	ND	5
21	o-anisidine 2-methoxyaniline	90-04-0	ND	5
22 ^{#3}	4-amino azobenzene	60-09-3	ND	5
Limit(mg/kg)			≤30	--

Note:

- (1) ^{#1}=The CAS No. 97-56-3 (No. 5) is further reduced to CAS No. 95-53-4 (No. 18).
- (2) ^{#2}=The CAS No.99-55-8 (No. 6) is further reduced to CAS No.95-80-7 (No. 19).
- (3) ^{#3}=Azo colorants that are able to form 4-aminoazobenzene generate, under the condition of this method, aniline (CAS No. 62-53-3) and 1,4-phenylenediamine (CAS No. 106-50-3). Due to detection limits, only aniline may be detected. If aniline is detected above 5 mg/kg, then the presence of these colorants should be tested by ISO 14362-3.
- (4) As the occurrence of the amines in very small amounts may lead to false-positive results, the Regulation REACH 1907/2006/Annex XVII defines a limit value of 30 mg/kg of sample material. This value only applies to a single test specimen, but not to combined test specimens.
- (5) mg/kg=ppm=parts per million;
- (6) ND=Not detected, the test result(s) is/are below the detection limit.

3. Applicant's requirement

3.1 Colour fastness to rubbing

Test method: With reference to ISO 105-X12:2016

Test Item		Result(Grade)	Applicant's Limit(Grade)
		1	
Dry Staining	Warp/Wale	4-5	2-3
	Weft/Course	4-5	
Wet Staining	Warp/Wale	4-5	2-3
	Weft/Course	4-5	

Note: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is worst and 5 is best.

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)

Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

TEST REPORT

Report No. AL2307516501ENR

Approved Date: Jul. 13, 2023

Page 10 / 10

3.2 Formaldehyde release

Test Method: With reference to EN 717-3:1996 Wood-Based Panels - Determination of formaldehyde release - Part 3:

Formaldehyde release by the flask method

Test Item	Result(mg/kg)	Detection limit(mg/kg)	Applicant's Limit(mg/kg)
	3		
Formaldehyde release	ND	5	≤80

Note:

- (1) mg/kg = ppm=parts per million
- (2) ND=Not detected, the test result(s) is/are below the detection limit.

3.3 Pentachlorophenol (PCP) content

Test method: With reference to ISO 15320:2011

Instrument: GC-MS

Test Item	Result(mg/kg)	Detection limit(mg/kg)	Applicant's Limit (mg/kg)
	3		
Pentachlorophenol (PCP)	ND	0.1	≤5

Note:

- (1) mg/kg = ppm=parts per million
- (2) ND=Not detected, the test result(s) is/are below the detection limit.
- (3) R, which is added at the end of the report number, shows this report is a revised document for Report No. AL2307516501EN. Report No. AL2307516501EN is replaced and invalidated automatically from the approval date of this report. As specified by client/The revised content is as follows:
 - a. The applicant's limit of Pentachlorophenol (PCP) was added.

TEST COMPONENT DESCRIPTION

- 1 Beige cloth bag
- 2 Beige drawstring
- 3 Burlywood block puzzle

***** End of Report*****

- (1) This report is not affixed to the special seal invalid.
- (2) This report shall not be modified, increased, deleted, copied or intercepted, without the approval of Lelangtek.
- (3) The results shown in this report refer only to the lab received sample(s) .
- (4) If you have any question or concern to this report, please contact us within 10 days, or it will not be accepted out of the time.

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability. Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law, Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This rest report shall not be reproduced except in full, without the written approval of the testing laboratory The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China (201201)
 Tel: +86 21 5838-0071 Fax: +86 21 5838-0083